
 
 

2151 Michelson Drive, Suite 100 

Irvine, California 92612-1311 

949-261-1577 

949-261-2134 (Fax)  
 

Final Report 
 
Innovative Reclamation of Membrane 
Concentrates: Conceptual Evaluation of  
Combining Two Innovative Technologies 

January 2005 

Prepared for: 

Southern California Edison 

6042 N. Irwindale Ave., Suite B 

Irwindale, CA 91702 

 

K/J Project No. 038004 

 



TABLE OF CONTENTS 

 

List of Tables................................................................................................................................................. iii 

List of Figures ............................................................................................................................................... iii 
[...]
1 Sources Used for Data Collection ................................................................. 4 

2 List of Membrane Facilities in SCE Service Area ............................................. 5 

3 Summary of Water Quality Characteristics of Groundwater Sources Using  

 Produced Membrane Processes in SCE Service Area ....................................... 9 

4 Typical Operational Parameters for Membrane Processes ..............................10 

5 Well No. 21 and RO Reject Stream Water Quality..........................................12 

6 Ultra High Lime Aluminate Process Design Criteria ........................................13 

7 Chemical Feed Rates for the UHLA Process...................................................14 

8 Influent and Effluent Water Quality Characteristics with 600 mg/l Lime  

 Treatment of UHLA Process .......................................................................15 

9 Influent and Effluent Water Quality Characteristics with 1,200 mg/l Lime  

 Treatment of UHLA Process .......................................................................16 

10 Lime Treatment Sludge Characteristics........................................................16 

11 Influent and Effluent Water Quality Characteristics during Lime Aluminate 

 Treatment of UHLA Process .......................................................................17 

12 Lime Aluminate Treatment Sludge Characteristics .........................................18 

13 Summary of Treated Water Characteristics Under Different Treatment Conditions19 

14 Pellet Softening System Design Criteria .......................................................20 

15 Pellet Softener Test Run Summary .............................................................21 

16 Summary of Pellet Softener Performance, pH 9.6 Target, Laboratory Data .......22 

17 Pellet Softener Performance with Caustic Feed, pH 10.8 Target.......................23 

18 Performance of Lime Pellet Softening Process...............................................24 

19 Summary of Spent Pellet Analyses..............................................................27 

20 Comparison of Capital and O&M Cost Components of Conventional RO  

 Process and Proposed Brine Recovery Process ..............................................30 

 

List of Figures  

1 Headloss Across Pellet Softener During Caustic Feed Studies at Target pH 9.6 ..25 

2 Headloss Across Pellet Softener During Caustic Feed Studies at Target pH 10.8.25 

3 Headloss Across Pellet Softener During Lime Feed Studies at Target pH 9.6......26 

4 Pellet Saturation at Different Chemical Feed Conditions .................................29 

         



 iv

EXECUTIVE SUMMARY 

Background 

RO systems used for desalination generate brine concentrate waste streams that typically 
are at least 15 to 20 percent of volume treated. Thus, there is a need to develop 
technologies that facilitate recovery of membrane concentrates thereby reducing the volume 
of waste to be discharged.  The principal characteristics of membrane brines are high 
concentrations of hardness, total dissolved solids (TDS), and possibly trace metals, most of 
which can be removed by precipitative softening processes. 

Batchelor and his colleagues originally developed a noval softening process called the Ultra-
High Lime (UHL) process to remove scalents (Ca2+, Mg2+, PO4

3- and SiO2) from recycled 
cooling water (Batchelor et al., 1984; 1991).  Subsequently, Batchelor’s group modified the 
UHL process to include the addition of alumina (UHLA process) to remove sulfate and 
chloride from recycled cooling water as aluminate salts. These processes use more lime and 
operate at a higher pH (near 12.0) than conventional lime softening process.  Although the 
UHL/UHLA are attractive processes to recover membrane concentrates, they will create 
substantial amounts of sludge that will require disposal. 

Pellet Softening (Graveland et al 1983; Li et al 2004) is a precipitative softening process that 
is used by some water systems to minimize the sludge handling/disposal issues associated 
with conventional lime softening process. The pellet softening process uses a fluidized bed of 
grains  (typically sand) on which crystallization of calcium carbonate and, to a lesser extent, 
magnesium hydroxide (or possibly magnesium carbonate) precipitates occurs. The resulting 
pellets can be beneficially used; e.g., as a soil amendment or road fill. If the UHL/UHLA 
process is carried out in a pellet softening fluidized bed and pellets can be successfully 
formed, then sludge volume will be reduced and the resulting pellets may be beneficially 
used.  



 v

Objective 

This objective of the study was to perform  

• an estimation of RO treatment facility in SCE service area,  

• a conceptual evaluation of performing the UHLA process in a pellet softening 
fluidized bed configuration, and  

• evaluation of the overall impact (increase in water yield/unit power used, decrease in 
wastewater discharge) of the proposed technology to the RO facilities in SCE service 
area.  

Methodology 

An estimation of number of membrane treatment facilities in the project area was obtained 
from various sources including surveys, reports, policy documents, meeting minutes, web 
searches and personal communications with various water and wastewater agencies, water 
and wastewater agency associations, the Bureau of Reclamation, the USGS, California 
Department of Health Services, California Energy Commission, vendors of membrane 
technologies, and Kennedy/Jenks staff.   

The conceptual evaluation of combining the UHLA and pellet softening processes was 
performed using the data from Kennedy/Jenks’ recent pilot study at the City of Oxnard 
facility.  In this pilot study Kennedy/Jenks evaluated i) a UHLA process to remove hardness 
and sulfate from RO reject stream of a groundwater source, and ii) a pellet softening process 
to remove hardness from the groundwater.  This pilot study, however, did not directly 
evaluate performance of UHLA process in a pellet softening fluidized bed configuration. 

Results 

Survey of Membrane Units 

A survey of RO facilities in the project area indicated that, there are 16 reclamation facilities, 
8 desalination facilities, 26 brackish water facilities, 5 larger municipal water treatment 
facilities (serving more than 500 people), and 19 smaller municipal water treatment facilities 
(serving less than 500 people) in SCE service area.  The design flow rates for 54 out of the 
74 facilities were obtained.  The total flow rate for the facilities with known flow rates is 
about 315 MGD.  The overall treatment capacity of these facilities varied from 0.1 to 90 
MGD.  For the remaining facilities, assuming an average flow rate of 2 MGD for the larger 
systems and 0.25 MGD for the smaller system, the total water treated by membrane 
processes in the project area is about 330 MGD.  Significant variations were observed in the 
water quality characteristics of groundwater sources using RO treatment.  For example, with 
the exception of one saline source (average TDS of 42,000 mg/l and average hardness of 
7,100 mg/l), the average and maximum raw water TDS values were 1,050 and 3,650 mg/l, 
respectively, and the average and maximum hardness were 490 and 1,630 mg/l as CaCO3. 



 vi

Conceptual Evaluation of Combining UHLA and Pellet Softening 
Technologies 

The conceptual evaluation of performing UHLA softening process in a pellet softening 
fluidized bed configuration was performed based on a recent Kennedy/Jenks pilot project to 
treat brackish groundwater for the City of Oxnard.  The Oxnard pilot study included 
evaluation of a large diameter RO process, UHLA treatment to remove hardness and sulfate 
from the RO reject stream, pellet softener process for hardness removal from the brackish 
groundwater.  Among the various issues evaluated included i) characteristics and stability of 
the pellets during lime precipitation, ii) field verification of laboratory and computer model 
findings of the UHLA process, iii) potential for crystallization of UHLA sludge on the pellets, 
and iv) volume of sludge produced from pellet processing. 

The UHLA process was evaluated using an upflow solids-contact clarifier (Claricone™), 
manufactured by CBI Walker, Plainfield, IL.  The results from the pilot studies were 
compared with those predicted using a speciation model (Phreeqc) to evaluate the 
performance.  During the initial tests, only lime was fed into the clarifier to precipitate i) 
calcium hardness (to carbonate limit) at pH 9.6, and ii) calcium (to the carbonate limit) and 
magnesium hardness at pH 10.8.  Hardness removal from these studies was consistent with 
the model predictions, suggesting that the pilot units were operated under optimum 
conditions.  Subsequently, lime, sodium aluminate and caustic were added to facilitate 
precipitation of calcium sulfoaluminate from the RO reject stream.  The clarifier was operated 
for a brief period at a target pH ~ 11.8 (actual range of 11.8 to 12.4).  The calcium and 
magnesium removal from this process was consistent with the model prediction, however, 
the sulfate and aluminum removal were significantly lower than that predicted by the model.  
This suggested that optimum conditions for effective calcium sulfoaluminate precipitation 
were not achieved in the process.  The resulting levels of sulfate (1,700 mg/l) and aluminum 
(40 mg/l) in the treated effluent were significantly higher than desired for further treatment 
of this stream with RO.  Hence, more studies need to be performed to identify the reasons 
for the deviations in the results prior to considering the use of these precipitation reactions 
for reclamation of the brine stream. 

Unlike the UHLA process, which was performed using the RO reject stream, the pellet 
softening process was performed using untreated groundwater. Following four chemical feed 
strategies were used:, i) caustic feed at pH 9.6 to remove calcium hardness, ii) caustic feed 
at pH 10.8 to remove calcium and some magnesium hardness, iii) lime feed at pH 9.6 to 
remove calcium hardness, and iv) lime, barium and sodium carbonate (soda ash) feed at pH 
9.6 to remove sulfate (as barium sulfate) in addition to calcium hardness.  The performance 
of the process was evaluated by monitoring headloss across the reactor to track pellet 
growth.  Results indicated that the pellet softener performed best under caustic feed 
conditions and pH favoring precipitation of calcium hardness alone (pH 9.6).  Increasing the 
pH to 10.8 did not result in magnesium removal, as most magnesium precipitates (most 
likely magnesium hydroxide) carried over into the pellet softener effluent.  Calcium hardness 
removal in tests using lime alone was limited by carbonate hardness and difficulties in 
controlling lime feed. The one test with addition of barium and soda ash was inconclusive 
regarding additional removal of calcium and sulfate.   These results indicated that, the 
operating conditions for UHLA precipitation (pH ~11.8) might not be conducive for 
crystallization of the magnesium hydroxide precipitates on the pellets.  Further studies are 
required to evaluate these findings. 



 vii

Summary 

In conclusion, uncertainties involved in the precipitation chemistry and operation 
requirements of the two technologies must be resolved to facilitate successful conceptual 
evaluation of combining these two processes.  Further studies are required to understand the 
precipitation/crystallization of these solids, chemical dosing and operational requirements.  
The overall impact of combining these two technologies in SCE service area could not be 
performed due to lack of the above information. 

   



 1

SECTION 1: INTRODUCTION 

Background 

Membrane treatment (Reverse Osmosis, nanofiltration) technologies are widely used in 
California for treating brackish water, desalination of seawater, and recovery and reuse of 
wastewaters.  While membrane processes facilitate augmentation of water resources they 
are very energy intensive and generate large volumes of waste streams.  For example, RO 
processes typically require 1,600 KWh (~ 125 PSi operating pressure) to treat 1 MG of 
brackish (TDS ~ 1,000 mg/l) groundwater.  Seawater (TDS ~ 35,000 mg/l) desalination 
requires approximately 12,000 KWh to treat MG water.  These are significantly higher than 
the energy required by conventional water and wastewater treatment processes.  Secondly, 
membrane processes generate a large volume of high concentration waste streams.  
Approximately 10 to 25% of the raw water is rejected as waste stream during RO treatment.  
Discharge of brackish wastewater into sewer system is prohibited in several parts of 
California.  In Southern California, brackish wastewaters in Los Angeles, Orange, Riverside 
and San Bernardino counties must be discharged only into brine lines (e.g. Santa Ana 
Regional Interceptor (SARI)) for ultimate ocean discharge.  Proximity to and available 
discharge capacities in the brine lines render the installation of RO plants uneconomical in 
these Counties.   

Improving Membrane Processes Using Ultra High Lime Processes 

In order to improve the energy efficiency of the RO process (yield/KWh), and to minimize the 
amount of waste stream generated, a technology is required to recover and reuse the brine 
stream from the RO process.  The Ultra High Lime (UHL) process developed by Batchelor and 
his colleagues appears to be one such technology.  This innovative process was originally 
developed to remove various scalents (Ca2+, Mg2+, PO4

3- and SiO2) from recycled cooling 
water (Batchelor, et al., 1984; 1991) by addition of lime at elevated pH levels.   

Although this process is somewhat similar to lime softening process, it uses more lime and 
operates at a higher pH (near 12.0) than conventional lime softening.  Recently, Batchelor’s 
group has modified the UHL process to include the addition of aluminum (UHLA Process) to 
remove sulfate and chloride from recycled cooling water as calcium sulfoaluminate and 
calcium chloroaluminate, respectively. 

6Ca2+  + 2Al3+  + 3(SO4)2-  + 12OH-  ⇔  Ca4Al2Cl2(OH)12  (1) 

4Ca2+  + 2Al3+  + 2Cl-  + 12OH-  ⇔  Ca4Al2Cl2(OH)12   (2) 

Solubility products of 10-109 and 10-94.75, are reported for calcium sulfoaluminate and calcium 
chloroaluminate, respectively (Batchelor, et al., 1991, Abdel-Wahab, 2002).  Since RO reject 
streams typically contain large amounts of chloride and varying amounts of sulfate, the UHLA 
process may effectively be used to remove these components.  However, the UHLA process 
for sulfate/chloride removal has so far been evaluated through bench scale studies only.  
Another significant limitation of UHL/UHLA processes is that the large volume of sludge 
generated by these processes may pose sludge handling/disposal problems.   



 2

Minimizing Solids Production by Pellet Softening Process 

Some water softening facilities in Europe and United States are using an innovative approach 
known as “Pellet Softening” process to mitigate the sludge production issues.  The pellet 
softening process uses a fluidized bed of grains (typically sand) on which crystallization of 
calcium carbonate and, to a lesser extent, magnesium hydroxide precipitates occurs.  Unlike 
the conventional softening process, the pellet softening process produces a much denser 
sludge that contains significantly higher solids percentage, much smaller in volume and that 
can be readily dewatered.  The resulting pellets can be beneficially used; e.g., as a soil 
amendment or road fill.  Hence, if UHLA process can be successfully carried out in a pellet 
softening fluidized bed reactor, the sludge production/handling problems can be significantly 
mitigated.   

Although pellet softener process can produce a lower volume of sludge with better 
dewatering characteristics, it is not widely used by water agencies due to limited information 